
A HOUSE JOURNAL OF ION EXCHANGE (INDIA) LTD.

VOLUME 83  |  OCTOBER 2017

A COMPREHENSIVE 
SOLUTION FOR THE
FOOD AND
BEVERAGE SECTOR 



22

23

24

Expansions

On Display

CSR Initiatives

Employee 
Engagements

Awards 

20

21

3

14

16

Spotlight

On Stream

Onward March

Global Orders

Rural Reach

Product Launch

12

18

17



PROPELLING GROWTH WITH A BANQUET OF SOLUTIONS

SPOTLIGHT

3

IEI News Volume 83

Specialisation in total water & environment 

management, comprehensive process technologies 

and an extensive service network enables Ion Exchange 

to present a complete, customised banquet of solutions 

for the food & beverage sector. We offer the widest 

range of advanced systems for process applications 
[...]
Its distinguished features compared to activated 

carbon include reduced contact time, thereby 

lowering volume of media by half compared to 

activated carbon and also reducing the size of the 

pressure vessel. 

Due to significantly higher chlorination value, life 

of INDION ORC spans over two years. Unlike 

activated carbon, which alters the pH of water and 

contaminants of treated water with its ash content – 

silica, INDION ORC does not alter pH and inorganic 

load of treated water. INDION ORC can be sterilised 

using hot water which consumes less time. Due to 

lesser volume used for treatment process and longer 

life compared to activated carbon, it significantly 

reduces problems related to disposal, thereby 

making it environmentally sustainable and also 

reducing operation downtime. 

Autochem Ultima

Using the power of internet artificial intelligence,               

INDION Autochem Ultima makes it possible to 

monitor and control speciality water treatment 

programmes round the clock combining cloud back 

office analytics and highly trained engineers to 

monitor treatment programmes 24 x 7.  

The all new INDION Autochem Ultima system 

analyses and controls a variety of water 

parameters on a configured set point during the 

treatment programme. 

Thus, it provides an 

online feed, monitor and 

control system to 

significantly enhance 

reliability of the 

treatment programmes, 

reducing chemical costs through optimising 

chemical dosing, minimising water wastage.

Thus, chemical treatment programmes can be 

remotely monitored and controlled on a smart phone 

or computer anywhere with historical graphs and 

downloadable reports apart from receiving set alerts. 

Real time COD/BOD measurement analyser is 

reagent-free and enables continuous effluent 

monitoring for regulatory compliance. 
Pretreatment to
RO/UF System

Chlorine Control in
Swimming Pool

Pretreatment to Food
and Beverage Industries

Life Guard to
Domestic Water 

Purifier

Pretreatment to
DM/Softener/IEX

System

Market potential of

for Dechlorination

ORC

for Dechlorination of WaterORC

COD/BOD Analyser



Ion Exchange is a preferred water treatment, equipment and technology provider to the bottled water industry 

for more than three decades. We provide complete turnkey solutions including training, audits, operation 

& maintenance, environment sustainability and compliance standards as required by the industry. During the last 

few years, we have supplied six bottled water plants to Indian Railway Catering & Tourism Corporation (IRCTC) with 

a combined capacity exceeding 8,00,000 bottles per day. Apart from constructing bottled water plants through 

comprehensive EPC routes, we also design, build, finance, operate and transfer set-up projects on PPP basis. 

9

EPC Capabilities For Setting-up Packaged Drinking Water &  
Natural Mineral Water Plants

Water Vending
Machine

Ion Exchange bagged 

an opportunity to 

install 190 water 

vending machines 

at Chennai, through 

the IRCTC network. 

The vending machines 

provide refreshing 

chilled, pure drinking water to passengers using 

the rail network, at a reasonable cost of ` 1 per 

glass of water.

We were awarded a 

prestigious order for water 

purification in the Maharaja 

Express luxury train service, a 

joint venture project of Cox & Kings and IRCTC.

Our units provide pure drinking water for ice-cube 

making in the dining car-cum-bar. Besides this, our 

Zero B Eco Puriline non-electric water purification 

systems have been installed in the deluxe and 

super-deluxe coaches – the first of its kind water 

purifier to be installed in a super-deluxe train. 

Royal Chalice
of Water 

We are also the largest suppliers of mobile packaged water treatment units 

that are used to provide safe drinking water in areas affected by natural 

disasters – earthquakes, cyclones or chemical warfare. Specially designed 

systems are also used by Indian Armed Forces to meet their needs of potable 

water during transit/camp movement.

IEI News Volume 83

           Disaster Management Unit (DMU)



Speciality Water Treatment Programmes

Ion Exchange offers a complete range of specialised treatment for cooling, boiler, fireside, membrane, antiscalants 

and cleaners. INDION products broadly comprise:  

We offer a broad range of environmentally safe INDION products to treat open or closed recirculating 

cooling water systems. INDION Corrosion and Scale Inhibitors control corrosion, scaling and fouling over 

a variety of water quality and system conditions. Our various biodegradable biocides control growth of 

algae, fungi & bacteria. 

               Cooling Water Treatment Programmes

These are designed for low, medium and high pressure boilers to prevent deposits and corrosion in pre-boiler, boiler 

and post-boiler systems. 

               Boiler Water Treatment Programmes

These offer energy-saving fuel additives that are vital for any combustion system treatment programmes. 

Fireside Treatment Programmes

Antiscalants & Membrane Cleaning Chemicals

These prevent scaling & fouling of reverse osmosis membranes and remove biofoulants, organics, metal 

oxides/hydroxides & other colloidal/particulate based foulants. 

Complementing the above range of speciality chemicals is our INDION Easy Test Kit designed for on-the-spot 

analysis of water without any use of sophisticated equipments and analysers.

These speciality water treatment programmes have benefitted more than 1000 customers globally.

The US Water Quality Association (WQA) Gold Seal, Halal and Kosher certifications, which 

we have acquired for several of our resins used in drinking water and food & beverage 

applications, is a proof of our continued commitment towards public health and safety.

CERTIFICATION FOR F&B APPLICATIONS

These are widely used in raw water treatment, effluent treatment and sugar processes. 

Coagulants &               Flocculants

Spotlight10



11

Our complete environment solutions extend to 

converting waste into useful products that can be 

further used by the food & beverage industry.

Our ANDICOS design takes a radically different 

approach using a novel combination of proven 

technology to manage the problems of sludge, 

organic waste and municipal solid waste and 

generate electrical power, fertiliser and steam. 

Here, the sludge generated during sewage treatment is 

combined with organic waste from food processing or 

kitchen. This combined waste is pretreated for 

homogenising the waste followed by an anaerobic 

digestion process coupled with odour removal system. 

Focus is on simultaneously ensuring environment 

protection and resource recovery from waste. 

Domestic sewage or sludge is enriched with organic 

waste (or manure) to increase the overall BOD/COD 

load to a level that is sufficient to maintain

an anaerobic waste water treatment process.

This anaerobic treatment process generates biogas, 

sludge and clean effluent apart from residue that is 

organically rich and can be used as fertiliser. 

Clean effluent can be sent to a filtration stage or 

aerobic polishing stage to meet the most stringent 

discharge limits or to ensure that the effluent is of 

sufficient quality for reuse. However, the biggest 

advantage of anaerobic treatment is that it eliminates

the need for expensive blowers to support an aerobic 

treatment process. Hence, the power requirement for 

waste water treatment is reduced (by almost 60 %) 

whilst the investment cost is similar. 

Biogas is treated and converted in a gas engine to 

generate electrical power and heat. 

The heat from the biogas engine is used to dry the 

excess sludge to produce an organic fertiliser that 

meets the required hygiene standards for use in 

agriculture and landscaping. 

None of the processes carry any technological risk or 

uncertainty since they are widely used and proven.

The process innovation focuses on integration of 

existing technologies to provide a holistic approach to 

energy, waste and waste water management. 

A plant to treat nearly 1000 kg of organic waste generated 

by a community kitchen and 2 – 6 m3 of sewage sludge 

per day is scheduled to be commissioned by the end 

of this year. It is expected to produce 20 KW/h of 

electricity power and about 1.35 tonnes per day of 

organically rich fertiliser.

Waste to Energy

IEI News Volume 83

Our services include: 

• Water management consultancy  • Application lab & pilot studies for new applications 

• O&M and BOO/T for water systems, utilities and membrane/ion exchange systems 

• Service contracts  • Supply of spares and consumables  • Water audits 

We are India’s largest service provider in the water sector providing comprehensive O&M services to industries, 

homes and communities. In the industrial market, we provide services through more than 30 locations.



ALTERNATE SOURCE OF WATER 

ON STREAM

WEAVING THE WAY FOR WELSPUN WITH INNOVATIVE PPP MODEL

The Welspun Group, one of India’s fastest growing 

conglomerate has set-up a unique source of fresh water for its 

textile plant in Anjar, Kutch. Ion Exchange partnered with Welspun to 

design, erect and commission a sewage treatment and recycle plant 

along with operation & maintenance.  

The 30 MLD sewage treatment plant is treating sewage generated 

from two cities – Anjar and Adipur, supplied by their respective 

local municipalities. This project has reduced the burden on local 

municipal authorities to treat sewage generated by communities  

in the water scarce Kutch region.  The sewage generated from Anjar and Adipur is wisely reused as an alternate

source of water which would otherwise be discharged and pollute the Nakti Creek, Gulf of Kutch. 

It is also a unique public-private partnership model for treating and reusing municipal sewage by the industry. 

Ion Exchange was awarded with an excellence 
award for completing the project in record time.

30 MLD Sewage Treatment Plant

High Rate Solids Contact Clarifier

On Stream12



Ion Exchange designed, engineered and commissioned 

a 117 MLD tertiary treatment plant comprising  

INDION DynaDisc and INDION DynaSand Oxy filter 

with contact chlorination system and sludge management. 

This is one of the largest tertiary sewage treatment plants 

in the Indian industrial sector. The treated sewage water 

from the plant will be source water for Ratan Power’s 

(formerly  Indiabulls Power) upcoming 5 x 270 MW 

power plant in Sinnar, near Nasik, Maharashtra. 

Making this the first plant in India to completely use 

recycled sewage for power generation. 

This plant is also operated and maintained by us.

The technology was selected based on its lower footprint, 

capital and operating costs, including replacement 

costs and maintenance requirements when compared 

to competing technologies like membrane systems.

LIGHTING IT UP FOR RATAN POWER

Century Rayon,  a divis ion of  

Century Textiles & Industries Ltd. 

is the largest producer of Viscose 

Filament Yarn (VFY) in India. 

Ion Exchange has successfully 

commissioned a 16 MLD effluent 

treatment and recycle plant for 

their manufacturing unit in 

Shahad, Maharashtra. Plant consists 

of oil skimmer, mechanical screen, 

fluidised media reactor, lamella 

clarifier, high rate solids contact 

clarifier, multigrade filter, ultra 

filtration & reverse osmosis systems. 

Specialised media has been used 

to improve the plant’s efficiency. 

Also commissioned more than 50 industrial effluent recycle & over 12 desalination plants.

FABRICATED SOLUTIONS

13

IEI News Volume 83



a 200 m3/day ETP with primary, secondary 

& tertiary treatment systems. The primary 

treatment comprises of bar screen – oil skimmer – 

equalisation cum neutralisation tank – guard

pond. Secondary treatment includes anaerobic 

process followed by clarification and extended 

aeration system, whereas tertiary treatment 

involves chlorine contact tank and sludge 

treatment system. 

ENGINEERING CONTRACTS

Tata Power Solar is India’s largest integrated 

solar company, operating in three segments – 

manufacturing, EPC services for solar power projects 

and manufacturing solar products. For their production

facility in Bengaluru, they outsource disposal and 

treatment of concentrated chemicals and acid rinse 

with high fluoride content in waste water. With a goal 

to implement an in-house zero liquid discharge 

facility, they entrusted Ion Exchange with the respon-

sibility to treat and reuse effluent and waste water. 

Ion Exchange has designed a 182 m3/day effluent 

treatment, sewage treatment and recycling plant 

consisting HRSCC-MMF-UF-RO and sludge treatment. 

For sewage treatment, a state-of-the-art 100 m3/day 

sewage treatment & recycle plant was designed to 

help Tata Power Solar comply with Karnataka 

Pollution Control Board Environmental norms.

ONWARD MARCH

EMPOWERING TATA POWER SOLAR

Onward March14

Chiripal Poly Films is India’s leading 

manufacturer of flexible packaging solutions, 

producing Biaxially - Oriented Poly Propylene 

(BOPP) films, Biaxially-Oriented Poly Ethylene 

Terephthalate (BOPET) films, and PET resin chips. 

It is a part of Chiripal Group, a multi-faceted 

business conglomerate. The manufacturing 

process involves Mono-Ethylene Glycol (MEG) and 

Ethyl Acetate (EA) as the main constituents. 

The presence of these organic compounds are 

responsible for higher toxicity as well as BOD and 

COD values of the polyfilm effluent.

To treat this effluent, Ion Exchange is supplying

GOOD CHEMISTRY



Deepak Phenolics Ltd. is a wholly owned 

subsidiary of Deepak Nitrite Ltd. The company is 

setting -up an integrated Phenol-Cumene plant 

located at Dahej, Gujarat. The EPCM contractor is 

ThyssenKrupp Industrial Solutions India Pvt. Ltd. 

Ion Exchange is supplying a three stage treatment 

system to treat and recycle complex chemical 

waste water. At the primary stage, the scheme 

comprises of a collection tank for trapping oil, 

reaction tank, clarifier, and equalisation tank. 

The secondary stage involves using a two stage 

extended aeration followed by clarification process 

and a tertiary treatment to recycle and reuse the 

water for process & utility applications and sludge 

treatment system. 

Patanjali Ayurved Ltd. is an Indian FMCG compa-

ny. Ion Exchange is installing a 210 m3/h waste 

water treatment & recycle plant that ensures zero 

liquid discharge at Patanjali’s manufacturing unit 

in Haridwar. This unit manufactures wellness, 

food and cosmetic products. 

TREATING IT RIGHT

15

CHEMICAL BONDING

PARTNERING ON A DAIRY BASIS

IDMC is a leading manufacturer and supplier of

equipments for the dairy industry. Their clients 

include Amul, Banas Dairy and Sagar.

In order to take care of refrigeration, boiler, process, 

tanker flushing, etc., Ion Exchange is installing 

water treatment plants comprising pretreatment, 

softener, RO and UF at IDMC’s ten locations in 

Uttar Pradesh and one in Maharashtra. Another 

plant comprising pretreatment and softener was 

installed in Andhra Pradesh. 

IEI News Volume 83



GLOBAL ORDERS

Global Orders16

The Sri Lankan Governmental Authority, viz., 

National Water Supply & Drainage Board (NWSDB)

 has awarded Ion Exchange with a prestigious 

integrated water supply project. The order comprises 

designing, engineering, execution and O&M to help improve 

water supply in the remote areas of Aluthgama, Matugama & 

Agalawatte in the Kalutara district. The project will be executed over a period of three 

years. The scope of work includes setting-up of new water treatment plants & 

rehabilitation of old plants, refurbishment of old intake, construction of reservoirs, 

transmission pipelines from reservoir to towers and distribution 

pipelines from the towers to the identified villages. 

The work also includes training and O&M, setting-up 